" MINI-DOZER

Plans - Assembly Manual

These Plans are sold solely for non-Commercial purposes and their
sale in no way licenses any individual or firm to reproduce the Mini-Dozer
in any form for resale. To do so will constitute direct violation of all pat-
ents applicable at that time.

To reproduce these Plans and Instructions in any form will constitute
direct violation of our Copyright.

C. F, STRUCK CORP.

Copyright 1977 by C. F. Struck Corp.



PARTS LIST FOR MD1200 and MD1600 SERIES TRACTORS

MD1200-1 Body
1AL Left Body Wall
1AR Right Body Wall

1B
1C
1D
1E
1F
1G
1H
11
1J
1K
1L
™
IN

‘Plate (2)

Front Brace
Rear Brace
Mount

Plate (4)

Pan

Segment

Bar

Brace (2)
Handle

Rod

Baffle (MD1207)
Strip (2) (MD1207)

10R Right Footwell
10L Left Footwell

1p
1Q
1R
18
2A

2B

3A

3B

6D
6E
6F
6H

61

Plate (2)
Plate (2)
Clip
Clip
Grill (MD1207)
MD1200-2A Grill
-2B Screen
Grill & Muffler Assembly
(MD1200, 1612 and 1600)
2A Grill
44 Muffler
MD1600-2A Baffle
Hood (MD1207)
3A Hood
3B Screen
Hood (MD1200, 1612 & 1600)
MD1200-3A Hood
MD1600-3A Screen
Rear Cover
4A Cover
4B Bracket
4C Clip
Tank Mount
5A Bracket
5B Gusset
Battery Box
6A Side
6B End
6C Mounting Bracket
Ammeter
Ignition Switch
Light Switch (Light Kit only)
Battery (12 volt w/acid,
instructions & Cover for
Positive Terminal)
Wiring Harness
90° Elbow
6N Wire (blue) 65"
6P Wire (yellow) 68"
6S Wire (heavy black) 67"
6T Wire (red) 68"

6J Retaining Clips (4) %" dia.; for #6I Harness
6K Battery (-) Wire 10" (heavy black)
%" ID loop each end.
6L Battery (+) Wire 7%" (heavy black)
%" ID loop one end; 3/16" ID loop other end.
6M Wire (red) 4%" w/fuse (Light Kit only)
60 Wire (black) 4"
6U Wire (blue) 8" (Light Kit only)
6V Sealed Beam Light (2) (Light Kit only)
6W Wire (green) 10"
6X Wire (black) 10"
6Y Wire (red) 15%" (MD1207)
6Z Wire (red) 6%" (MD1207)
6AA Solenoid
6VA Tube (Light Kit only)
Cap Screw 1/4-20 x 3/4 (3)
Cap Screw 5/16-18 x 3 (2) (Light Kit only)
Carriage Bolt 5/16-18 x 7 (2)
Sheet Metal Screws (4)
Star Washer 5/16 (2) (Light Kit only)
WI Washer 1/4 (3)
WI Washer 5/16 (2) (Light Kit only)
Locknut 1/4-20 (3)
Locknut 5/16-18 (2) (Light Kit only)
Wing Nut 5/16-18 (2)
Electrical Connector 1/2" dia. (1)
(Light Kit only)
Electrical Connector 3/8" dia. (1)
(Light Kit only)

7  Rear Cover (Dash)

8 Front Cover

9 Strip

NOTE: Parts #6 through #9 apply to electric

start engines only
10R Bearing
10L Bearing
10A Plate (4)
10B Tube (2)
10C Pull (2)
11 Gusset (2)
12 Axle (2)
13 Track Expander (2)
13AA Plate (2)
13B Expander (2)
14 Pivot Rod
15R Right Clutch Control Handle
151, Left Clutch Control Handle
15A Tube (2)
15B Handle (2)
15C Lever (2)
15D Arm (2)
16 Clutch Belt Guide (4)
17 Engine Belt Guide (2)
18 Light Bracket (2) (Electric Light Kit only)
19 Drawbar
20A Sprocket & Shaft 8 Tooth #40 (2)
(MD1207 & 1200)
20A Shaft (2)
40A8 Sprocket (2)



MD1200-20B

Sprocket & Shaft 8 Tooth #50 (2)

21
22A

228

(MD1612 & 1600)

33A

Main Drive Belt BB68 (1)
(MD1207-&-1200)

20B Shaft (2)
50A8 Sprocket (2)
Power Shaft (2)

Rear Drive Wheel 54 Tooth #40 (2)

(MD1207 & 1200)

22A Tube (2)

40A54 Sprocket (2)

22 Tooth Iron Sprocket (2)

Rear Drive Wheel 54 Tooth #50.(2)

(MD1612 & 1600)
22A Tube (2)
50A54 Sprocket (2)

33B

34A
34B

35
36
37

38A
38B

Main Drive Belt B67SC (1)
(MD1612 & 1600)
Clutch Belt 41500 (4) (MD1207)
Clutch Belt A48SC (4) (MD1200)

(6) (MD1612 & 1600)
Handgrips (2)
Track-Lawn Shoes w/bolts & Chain (2)
Track-Dozer Shoes w/bolts & Chain (2)
(Kit comes with one complete set of
either above style shoe)
Roller Chain #40 w/connector link (2)
Roller Chain #50 w/connector link (2)

22 Tooth Iron Sprocket 39A Flexible Exhaust Tube 3/4" ID (MD1207)
23 Handle 39B Flexible Exhaust Tube 1" ID
23A Handle (MD1200, 1612 & 1600)
23B Belt Guide 40 Engine w/instruction booklet
23C Nut 7 hp Lawson-Tecumseh Recoil Start
24R Right Mud Fender (MD1207)
241, Left Mud Fender 12 hp Lawson-Tecumseh Electric Start
24A Fender (2) (MD1200 & 1612)
24R Brace (2) 16 hp Lawson-Tecumseh Electric Start
24C Gusset (6) (MD1600)
25 Front Idler Wheel (2) 41 Spring (tension - 8" long)
25A Tube (2) 42 Throttle Control (long)
22 Tooth Iron Sprocket (2) 43 Choke Control (short)
26 Self-Aligning Bearings, w/two 44  Bulb Muffler (MD1207)
stamped mounting '‘shells" (4) 45 Gas Line
27 Idler Pulley 4" OD x 3/8 bore 46 Steel Seat Pan
28 1Idler Wheel 2" OD x 3/8 bore 47 Brake Assembly
(4) - (MD1207 & 1200) 47A Shaft
(6) - (MD1612 & 1600) 47B Tube
29 Pulley 12" OD x 7/8 bore 47C Plate
(4) - (D1207 & 1200) 47D Strip
(6) - (MD1612 & 1600) 48 Pin
30A Pulley 5" x 3/4 bore "V" 48 Pin
(2) - (MD1207 & 1200) Washer welded to Pin
(1) - (Mpl6l2 & 1600) 49 Spring (tension - 3-3/4' long) (2)
30B Pulley 5" OD x 3/4 bore "flat" 50 Spring (compression - 2" long)
(1) - (Mpl6l2 & 1600) 51 Switch ("on-off") w/switch plate & Nut
31 Pulley 3" OD x 3/4 bore (MD1207)
(4) - (MD1207 & 1200) 56 Baffle Assembly (MD1200, 1612 & 1600)
(6) - (MDl6l2 & 1600) MD1600-1A Baffle
32A Pulley 3" OD x 1 bore MD1600-1B Wall
(1) - (MD1207 & 1200)
32B Pulley 3.5" OD x 1 bore
(1) - (Mp1l612 & 1600)
Snap Ring 7/8 (4) Wing Nut 5/16-18 (8) Cap Screw 3/8-16 x 3% (2)
Snap Ring 5/8 (3) Wing Nut 3/8-16 (1) Cap Screw 3/8-16 x 4% (2)
WI Washer 1/4 (2) Carriage Bolt 1/4-20 x 1/2 (8) Cap Screw 3/8-16 x 5 (2)
WI Washer 3/8 (88) Carriage Bolt 3/8-16 x 1 4) Set Screw 5/16-18 x 5/16 (30)
WI Washer 5/8 (45) Carriage Bolt 3/8-16 x 2% (1) Cotter Pin 1/8 x 1% (2)
WI Washer 7/8 (110) Cap Screw 1/4-20 x 1/2 (2) Gas Line Pinch Clip (2)
WI Washer 5/16 (110) Cap Screw 5/16-24 x 1 (2) (MD1207) Retaining Clips 1/2" (3)
Lock Washer 3/8 (14) Cap Screw 5/16-18 x 3/4 (34) Key 3/16 x 1 (12)
Lock Washer 5/16 (15) Cap Screw 5/16-18 x 1 (12) Key 3/16 x 3/4 (2)
Star Washer 3/8 (1) Cap Screw 3/8-16 x 3/4 (6) Key 1/4 x 1 (1)
Nut 3/8-16 (10) Cap Screw 3/8-16 x 1 (11) Allen Wrench 3/32 (1)
Locknut 5/16-18 (36) Cap Screw 3/8-16 x 1%  (5) Allen Wrench 5/32
Locknut 1/4-20 (10) Cap Screw 3/8-16 x 1-3/4 (1) Collar 7/8" (2)
Locknut 3/8-16 (18) Cap Screw 3/8-16 x 3 (2) Hose Clamps (2)



MINI-DOZER ASSEMBLY
(MD1200 & MD1600 Series)

Unpacking the Kit:

Care must be exercised in unpacking the Kit to avoid bending or scratching the
various components. As the parts are unpacked, lay them out neatly and check the
parts against the enclosed Parts List. Notify us immediately of any shortages.

Setting up for Assembly:

It is best to set the Body in an upright position on the edges of two saw-horses
or on top of a crate. This will allow you to easily work around and underneath the
Tractor. NOTE: The directions 'Left & Right' and 'Upper & Lower' referred to in
the following instructions are determined by standing behind the Dozer and looking
forward. 'Inside' refers to the side of a part which is closest to an imaginary
center line running down the length of the Dozer. 'Outside' refers to the side
farthest from the above defined center line. (Remove Engine from Body and save bolts.)

Lubrication:

Lubricate the '"Zerk" fittings on #22 Drive Wheels, #25 Idler Wheels and #10 Bearings
as you proceed with their respective assembly. All other bearings are sealed and "1ife-
time" lubricated.

NOTE:

1. To standardize the manufacture and servicing of our line of Mini-Dozers, we'wve
kept components as interchangeable as possible between the-two model series (MD1200 &
MD1600). To clarify your understanding, please note that MD1200 series tractors cover
models MD1207 & MD1200; and that MD1600 series tractors cover models MD1612 & MD1600.

2. As you proceed through the various assembly steps, note that each step refers
to all model Mini-Dozers unless a specific model is noted within the step.

3. It is recommended that a Liquid Lock Sealant be applied to ALL set screws, cap
screws, nuts and anywhere else.that is felt necessary to keep all stationary tractor
parts snug and secure. (NOTE: DO NOT put on #20 Sprocket and Shaft)

Assembly:

1. Slide one #12 Axle through 7/8" holes in rear of Body. Slide #22 Rear Drive Wheel
on each end of Axle and then follow with two 7/8 WI Washers over each Rear Axle end
(large sprocket to outside).

2. Slide second #12 Axle through forward slots in Body. On each Axle end, slide on
approximately ten 7/8 WI Washers followed by #25 Front Idler Wheel (sprocket to outside)
and finally two more 7/8 WI Washers over each end of Front Axle.

3. Slide #13 Track Expanders over ends of Front and Rear Axles as per assembly drawing
(slotted end of Expander is forward). Slide 7/8 WI Washer over each end of four Axle
ends and secure with 7/8 Snap Rings. (NOTE: 7/8 WL Washers may be added or removed to
give best possible final fit and alignment. Check alignment of each sprocket with
straightedge. Take 3/8-16 x 4-1/2 Cap Screw and slide on 3/8 WI Washer. Slide Cap
Screw through hole in front end of each Expander and through hole in Front Axle.



__two (2) 3/8 Nuts with 3/8 Lock Washer between, Insert 3/8-16 x 3" Cap Screw into a

Do this to both Right & Left Track Expanders. On ends of each Cap Screw, loosely apply

3/8 WI Washer and then through the two holes in rear of each Expander (you may have to
rotate Rear Axle so Cap Screw will pass through) and secure with 3/8 WI Washer and
3/8-16 Locknut. NOTE: Do not over-tighten this Cap Screw and crush the Expander.

4, Take 3/8-16 x 1 Cap Screw and insert into one'looped" end of #41 Spring. Insert
this Cap Screw Assembly into the 3/8" hole in lower outside rear of #1B Plate (right
"inside'" of Body) and secure inside with 3/8-16 Locknut (see drawing for correct
positioning). NOTE: Insert Cap Screw so that Spring's "looped'" end can lay "flat'"
against #1B Plate. In a similar manner, attach the other "looped" end of #41 Spring to
the top inside of #1I Bar and secure with 3/8-16 Locknut. NOTE: In both cases, leave
The Cap Screws sufficiently loose to allow the Spring moderate swiveling action.

5. Attach #19 Drawbar under #1G Rear Pan with two 3/8-16 x 3/4 Cap Screws and secure
inside #1G Pan with 3/8 WI Washers and 3/8-16 Locknuts.

6. Take Gas Tank and Mounting Bracket Assembly and mount onto #5 Tank Mount - note

how the four holes and slots line-up with each other. Insert each of four 5/16-18 x 3/4
Cap Screws into 5/16 WI Washers and then into the (above) aligned slots and holes.
Secure each Cap Screw on other side with 5/16 WI Washer and 5/16-18 Locknut.

7. Mount the (above) Gas Tank Assembly to the top rear of Tractor Body aligning the
two 5/16" holes in #1D Brace and two 5/16" holes in the #1G Pan with the four remaining
slots in #5 Tank Mount. Insert each of four 5/16-18 x 3/4 Cap Screws into 5/16 WI
Washer and from outside, insert into the four slots of #5 Mount. Secure these Screws
inside Body with 5/16 WI Washers and 5/16-18 Locknuts.

8. Mount #10 Bearings (with 10R on right side and 10L on left side and with 10C Pull
pointing up) between #1B Plate and their respective #1AL or 1AR Left or Right inside
body wall, being sure #10C Pull protrudes up through 1/2" hole in top rear of #1lAR and
1AL Wall. Loosely secure 3/8 WI Washer and 3/8-16 Locknut to protruding #10C Pull.
NOTE: Holes in #10 Bearing must line up with slots in its respective #1B Plate and #lAL
or 1AR Wall. Using 5/16 WI Washers over 5/16-18 x 3/4 Cap Screws, insert into slots of
#1B Plate and #1AL or 1AR Wall. Loosely secure inside with 5/16 WI Washers and 5/16-18
Locknuts.

NOTE: Check that above Cap Screws on #1B Plate and #1AL or 1AR Wall point toward each
other on each side and that Locknuts are against #10 Bearings in each case.

9. Slide three 7/8 WI Washers onto the end of each #20 Sprocket and Shaft. From out-
side the Body, insert each Shaft into the Oilite Bushings in #10 Bearings. Take a
straightedge and align the faces of the 54 tooth Sprocket on the #22 Drive Wheel with
the 8 tooth Sprocket on the #20 Sprocket & Shaft. This alignment can be accomplished by
adding more or removing 7/8 WI Washers from the #20 Shaft.

10. On each side of Tractor body, wrap a length of #38 Roller Chain around 8 tooth
Sprocket, on #20 Shaft and around 54 tooth Sprocket of #22 Drive Wheel - secure with
Connector Link. Draw up on each #10 Bearing Assembly and secure by now tightening the
six (6) 5/16-18 Locknuts on each #10 Bearing.

NOTE: Tighten 3/8-16 Lock Nut on #10C Pull just enough to hold #10 Bearing in place,
but do not over-tighten and draw #10 Bearing up any further as it will cause #38 Chain
to be over-tightened and result in premature wear of chain. (The #10C Pull is just
used to keep the #10 Bearing in place when Dozer is working under extreme loads.)



11. 1Installation of Chain Guards: At this time, if you have chain guards, you may
layout and drill the mounting holes per drawing. Take four 5/16-18 x 3/4 Cap Screws
and insert into chain guard and then into holes just drilled. 1Inside 1A Wall, secure
with 5/16 WI Washer and 5/16-18 Locknut. Do this for both sides.

12. 1Inside Body, slide ten 7/8 WI Washers over each protruding end of #20 Sprocket
and Shaft. Insert 3/16 sq. x 3/4 Key into each Keyway and slide one #29 Pulley over
each Shaft end engaging the 3/16 sq. Key completely in hub of #29 Pulley. Tighten
both set screws in each #29 Pulley. Slide five more 7/8 WI Washers over each end of
#20 Shafts followed by a 3/16 sq. x 1 Key and second #29 Pulley on each side - tighten
all set screws. (On models MD1612 and MD1600: slide five (5) more 7/8 WI Washers over
each end of #20 Shafts followed by a 3/16 sq. x 1 Key and a third #29 Pulley on each
side - tighten all set screws.) Slip on 7/8 WI Washers necessary to fill out each end
of #20 Shaft up to each 1/8" hole - secure with 1/8 x 1-1/2 Cotter Pin. NOTE: Hubs
of #29 Pulleys above should all point toward center of Tractor - see drawings.

13. 1Insert 3/8-16 x 1-3/4 Cap Screw into 3/8 Star Washer and 3/8 WI Washer; then from
inside, slip Cap Screw into 3/8" slot in #1H Segment. On the other side of #1H Segment
(side closest Left Body Wall), you may slip on seven 3/8 WI Washers followed by #27
Idler Pulley. (At this time, loop the #33 Main Drive Belt over #27 Idler Pulley.)
Secure this Pulley Assembly by inserting protruding end of Cap Screw into nut welded to
#23 Handle. Check your assembly against drawing; make sure "handle" portion of #23
Handle is pointing toward center of Tractor Body and that #33 Belt is held between the
groove of #27 Pulley and the 1/4" round rod welded to #23 Handle Assembly. Tighten

Cap Screw so it will still be able to slide freely in 3/8" slot in #1H.

14. Assemble the #30 and 31 Pulleys onto their respective #21 Upper and Lower Shafts.
NOTE:

A. On models MD1200 & MD1207, the #30 Pulleys are both of the "V'" type; on models
MD1612 & MD1600, the upper #30 Pulley is "V" type while the lower #30 Pulley is the
" "flat" type.

B. On models MD1200 & MD1207, two #31 Pulleys are on the Upper Shaft, two are on
the Lower Shaft; on models MD1612 & MD1600 four #31 Pulleys are on the Upper Shaft, two
are on the Lower Shaft.

C. Note that hub of #30 Pulleys point inward on both Upper and Lower #21 Power
Shafts; also the hubs of the #31 Pulleys point toward each other on the Lower Shaft, but
away from each other on the Upper Shaft.

15. Assemble #26 Self-aligning Bearings by placing a spherical bearing unit between two
stamped mounting halves - loosen all Bearing set screws with Allen Wrench provided.
Mount two of these assemblies in the 1-3/4" holes on inside of left #1AL Body Wall with
1/4-20 x 1/2 Carriage Bolts provided. Loosely apply 1/4-20 Locknuts to above Bolts
which should protrude out left side of Body. NOTE: Bearing's hubs (with set screws)
should be to the outside.

16. From inside Body, insert the "right" ends of #21 Upper and Lower Power Shafts a few
inches into their respective 1-3/4" dia. holes on right #1AR Body Wall. (NOTE: On
models MD1200 & MD1207, loop two #34 "V'" Belts on both the Upper and Lower #21 Shafts;
on models MD1612 and MD1600, loop four #34 "V" Belts over Upper Shaft and two #34 Belts
over Lower Shaft.,) Check that Lower #21 Power Shaft does not go through #33 Belt; and
that Upper #21 Power Shaft does go through #33 Belt. (NOTE: CHECK "BELT DIAGRAMS" FOR
PROPER BELT WRAPPING.)




17. Slide both the #21 Upper and #21 Lower Power Shafts to the left and engage 5/8"
"stepped" ends of Shafts into their respective 5/8" dia. "bore" of the previously
installed #26 Bearings. Push Shafts fully to the left until Shafts "stepped shoulder"

““hits bearing. S

18. From outside Right #1AR Body Wall, note the two remaining ends of #21 Upper and
Lower Shafts protruding through their respective 1-3/4" Bearing holes. Take the two
remaining #26 Self-aligning Bearings (assembled in Step #15) and with hub of Bearing
pointing outward, engage the 5/8" dia. bore of Bearings onto '"stepped" ends of #21
Shafts and slide Bearings tight against the outside of #l1AR Body Wall. Note the gap
between shoulder of #21 Shafts and the '"face'" of their respective #26 Bearing.
Determine how many 5/8 WI Washers are necessary to "shim'" this gap - then remove both
Bearings, add shim Washers (equal number of Washers on ends of each Shaft) and re-
mount Bearings on Shafts. Check for proper shimming (do not "force-in" extra washers)
and then from outside Body, insert four remaining 1/4-20 x 1/2 Carriage Bolts into
Bearing housings and secure inside Body with 1/4-20 Locknuts. Tighten set screws in
both #26 Bearings and also tighten 1/4-20 Locknuts holding Bearings.

19. TLock all #26 Bearing Set Screws and check for smooth rotation of #21 Shafts -
remove some 5/8 WI Washers if you've found they "wedge or bind'" Bearings' free rotation.
Insert 3/16 sq. x 1 Keys in each Pulley hub engaging the 3/16 slot in their respective
#21 Upper or Lower Power Shaft.

20. Align the two 5" dia. #30 Pulleys with the previously mounted #27 Idler Pulley so
they all have a common vertical center line and this '"center line" is parallel with the
inside of #1AL Body Wall; then tighten set screws in #30 Pulleys. Next align the #31
Pulleys with their mating #29 Pulleys mounted on #20 Shafts. (Note Drawings to check
that #31 Pulleys on Upper #21 Shaft align with mating #29 Pulleys mounted to the outside
on #20 Shafts. Also check that the #31 Pulleys on Lower #21 Shaft align with mating #29
Pulleys mounted to the inside on #20 Shafts.) Tighten all set screws. SLlip #34 Belts
around mating Pulleys per above alignment instructions.

21. Assemble #15R and 15L Clutches at this time - check Drawings to note difference
between #15R and #15L.

A, On models MD1200 & MD1207: Using 3/8-16 x 3-1/4 Cap Screw with 3/8 WI Washer over
one end, slide into #16 Belt Guide. Follow with three 3/8 WI Washers, slide into #28
Tdler Wheel and follow with four more 3/8 Washers. Now slide into slot in arm of #15R
Right Clutch. On other side, slip on four more 3/8 Washers, #28 Idler Wheel, three 3/8
Washers, #16 Belt Guide, 3/8 WI Washer and secure with 3/8-16 Locknut.

B. On models MD1612 & MD1600: Using 3/8-16 x 5 Cap Screw with 3/8 WI Washer over one
end, slide into #16 Belt Guide. Follow with three 3/8 WI Washers, slide into #28 Idler
Wheel and follow with four more 3/8 Washers. Now, slide into "outside" of slot in arm
of #15R Right Clutch. On other side, slip on four more 3/8 WI Washers, #28 Idler Wheel,
eleven more 3/8 WI Washers, and third #28 Idler Wheel. Slip on three more 3/8 WI Wash-
ers, #16 Belt Guide, 3/8 WI Washer and secure with 3/8-16 Locknut. (Check assembly
Drawings at this time to make sure you have the various parts assembled in the proper
order and that the #16 Belt Guides - specifically the "90° hooked ends" - are facing the
proper direction.) Align the #16 Guides so they make approximately a 90° angle with
the slotted arm of the #15R Clutch and then loosely tighten 3/8-16 Locknut.

22. Repeat previous step, but this time assembling #15L Left Clutch. Using 3/8-16 x 1
Cap Screws, attach one end of each #49 Spring to the outside of its respective #15D Arm -
secure with 3/8-16 Locknut but leave sufficiently loose so the Spring may rotate freely
on Cap Screw. (Note: Insert Cap Screw so that Spring's "looped" end can lay "flat
against #15D Arm.)



23. 1Insert above #15R and 15L Clutch Assemblies into respective locations inside Body.
From outside Body, slide #14 Pivot Rod through Body Wall, then through tube on each
Clutch, and finally through other Body Wall. (CHECK "BELT DIAGRAMS'" FOR PROPER #34
BELT WRAPPING OVER #28 IDLERS.) Note that Clutch Assemblies have freedom to slide left
and right on the #14 Pivot. At this time by sliding Clutches left and right, align the
#28 Idler Wheels with their respective #29 Pulleys mounted on #20 Shafts. Remove #14
Pivot Rod and attach remaining ends of #49 Springs to their respective "inside" position
of #1S Clip using 3/8-16 x 1 Cap Screws and Locknuts similarly as in Step #22. (Again,
check that all ends of #49 Springs can rotate freely!) Reinsert #14 Pivot Rod into #15R
and 15L Clutch Assemblies; this time using 5/8 WI Washers as shims along #14 Rod to hold
the Clutch alignment determined above. From outside of 1AR and 1AL Body Wall secure #14
Pivot Rod with 5/8 Snap Rings.

24. Now you must properly adjust #28 Idler Wheel assemblies you assembled above. Slide
Wheel assemblies rearward (or forward as the case may be) so that the Clutch Control
Handles can move forward and backward a total distance of approximately 4'" as measured
at the "handgrip" ends of #15 Control Handles. Make this travel equal in both Control
Handles and then tighten each 3/8-16 x 3-1/4 Cap Screw (3/8-16 x 5 Cap Screw on MD1612 &
MD1600). (Check for proper 90° angle of #16 Guides as explained in Clutch Assembly Step
above.) NOTE: Check to make sure that all four #16 Guides ride with their "90° hooked
end" to the outside of their #34 Belt. In proper operation, as a #28 Idler Wheel moves
away from tightening a #34 Belt, simultaneously the '90° hooked end" of its respective
#16 Guide should start to hit the backside of the #34 Belt and start to pull it "in" to
eliminate any excessive slack and release its grip on #31 Pulley.

25. Take Engine and slide on "hub first" #32 Pulley onto Engine's Crankshaft. Slide
1/4 sq. x 1 Key into Pulley's hub.

A. On 7 hp Engine: 1Install the two #17 Belt Guides using a 5/16 Lock Washer and
5/16 WI Washer over ends of two 5/16-24 x 1 Cap Screws which are each inserted into
"loop end" of #17 Belt Guides., Follow with second 5/16 WI Washer on each and then screw
each Guide Assembly into the two rear 5/16-24 threaded holes in Engine Case - see "7 hp
Engine - PTO View'" Drawing for proper assembly; note that "90° hooked ends'" of #17 Belt
Guides point away from Engine Case.

B. On 12 and 16 hp Engine: Take #56 Baffle and align its two 3/8 holes over the
top two 3/8-16 threaded holes in the engine's face. Insert 3/8-16 x 1-1/4 Cap Screw
into a 3/8 Lock Washer followed by a 3/8 WI Washer. Insert into "loop'" of one #17 Belt
Guide (90° "hooked" end pointing away from engine) and then into rear 3/8 hole of #56
Baffle engaging Screw in (above) aligned threaded hole in engine face. Insert 3/8-16 x
3/4 Cap Screw in a 3/8 Lock Washer and then a 3/8 WI Washer; insert into remaining
forward 3/8 hole in Baffle and engage threads in engine face - Tighten.

Insert 3/8-16 x 1 Cap Screw into 3/8 Lock Washer, 3/8 WI Washer, and then into "loop"
of second #17 Belt Guide. Screw this assembly into lower rear 3/8-16 threaded hole in
engine's face - keep 90° "hooked" end pointing away from engine. (NOTIE: Check Engine
Assembly MD1200, MD1612 & MD1600 drawing for proper assembly of this step.)

26. 1Install Engine in Engine Compartment of Tractor keeping the Crankshaft on left side.
A. Mount 7 hp Engine to Body's #1E Mount with four 5/16-18 x 1 Cap Screws and 5/16

WL Washers coming up from underside of #1E Mount and engaging four holes in mounting
plate of Engine. Secure above with 5/16 WI Washers and 5/16~18 ILocknuts.




B. Mount 12 & 16 hp Engine with 3/8-16 x 1 Cap Screws and Lock Washers coming up from
underside of #1E Mount and engaging the 3/8-16 threads in bottom of engine. In both cases
above square Engine in Body (Crankshaft should be at approximately a 90° angle with the
inside of the left #1AL Body Wall) and then tighten the four Cap Screws. At this point,
loop the #33 Drive Belt around the #32 Pulley.

27. Slide #2 Grill into front of Body and align the four 3/8" holes. Insert 3/8-16 x
1-1/4 Cap Screw into 3/8 WI Washer and then from outside body, insert cap screw into each
of the four 3/8" holes. On the inside, secure with 3/8 WI Washer and 3/8-16 Locknut.
NOTE: If you have the light kit, install the #18 Light Brackets on the outside of Body
Walls using the above assembly. (Check Drawing).

28. 1Insert #42 Throttle Control into the 9/16" hole on the left of #1C Brace. Secure
below with Lock Washer and Nut provided., Using the "Throttle Control Wire'" Drawing for
your particular Engine Horsepower, slide the wire '"casing'" into its respective Bowden
Wire Clamp at the Throttle oh Engine. Engage the offset end of Bowden's "inner Wire"
into the 1/16" hole in your particular Engine Throttle lever. With #42 Throttle Control
Handle pushed all the way in, the Throttle Lever should be pushed to the slow (idle po-
sition) so that the throttle on the carburetor is closed and resting against the idle
adjustment screw. Now, tighten the Bowden Wire Clamp.

29. On 7 hp Engine (only): Attach the 3/16 ID loop ends of #6Z and 6Y Wires to #51
(on-off) Switch. (Note wire positions in Drawing) from inside Tractor Body, insert
Switch into left front 1/2" hole followed by "on-off" switch plate. Turn Switch so
"on" is forward and secure with nut provided. Check Step #28: Pulling up on Handle

of #42 Control should open the Throttle Lever to the "fast'" position. (NOTE: To hold
a particular Throttle setting, give the control a 1/4 turn to lock in place).

30. 1Insert the shorter #43 Choke Control into the remaining 9/16" hole on right of #1C
Brace. Secure below with Nut and Lock Washer. Run Control "casing'" rearward and loop
around inside #1M Baffle and insert into Bowden Wire Clamp mounted to clip bolted to
Engine's housing. Engage "offset end" of Bowden's Inner Wire into hole on Engine Choke
Lever above carburetor. (NOTE: Do not use hole in middle of "arrow" on Choke Lever.)
With #43 Choke Control pushed in, the Choke Lever should rotate toward the Air Cleaner
and stop. At this point, tighten the Bowden Wire Clamp. Check Choke Control, pulling
out #43 Control Handle should rotate Choke Lever so that it stops at a point perpendi-
cular to the engine Crankshaft.

31. On 7 hp Engine only: Pull up on Engine Starter Rope and tie a "loop knot" to keep
it from retracting. Remove Handle from rope and inset rope through 3/8" grommet above
recoil starter. Reassemble Handle on rope end and remove knot to allow rope to recoil.
Insert "plug" end of #6Y Wire onto "spade" terminal mounted to Engine frame located
beneath gas tank.

32 A. Exhaust 7 hp Engine: Following "Engine Assembly'" - MD1207 drawing, screw 3/4 x 1"
Reducer Nipple onto 1" pipe Nipple welded to #1E Mount. 1In 3/4" end of Reducer, screw in
3/4" Pipe Nipple - tighten both. Take 3/4" inside diameter #39 Flexible Exhaust Tube and
insert over the 3/4'" Nipple on Reducer; take other end of #39 Tube and slip over the 3/4"
Pipe Nipple screwed into 45° Street Elbow on Engine. Screw #44 Bulb Muffler onto end of

1" Pipe Nipple (protruding below bottom of #1E Mount) as tightly as possible.

B. Exhaust 12 & 16 hp Engine: Following "Engine Assembly'" - MD1200, MD1612 and
MD1600 drawing, take 1" inside diameter #39 Flexible Exhaust Tube and insert over the 1"
Pipe Nipple coming from engine's exhaust; take other end of #39 Tube and slip over the
1" Street Elbow coming from muffler assembly welded to #2 Grill Assembly.




NOTE: It will help if before installation you grip one end of the #39 Tube with your
left hand and the other end with your right; then viewing either end of the Tube, twist
it clockwise* this will increase its inside diameter and make it slip easily over its
respective Pipe Nipples, After installation, twist the Tube ends counter-clockwise and
they will grip the Nipples firmly. Secure both ends of Tube with Hose Clamps provided.

33. On electric start tractors, place #6 Battery Box in rear of Left #10L Footwell.
Align the holes and slot in #6C Brace on bottom of #6 Box with the 5/16" holes in #10L
Footwell and #1AL Body Wall. Insert each of two 5/16-18 x 3/4 Cap Screws into 5/16
Lock Washer and then into 5/16 WI Washer. Take these Screws and insert them into the
two holes in #6C Brace and pass through the "aligned" 5/16" holes in #lAL Body Wall.
Secure these Screws inside Body by engaging them into the two 5/16-18 threaded holes in
#11 Gusset - Tighten. (Check Drawing - make sure 7/8" hole in #11 Gusset is visible at
end of 7/8" slot in #1AL Wall.)

34. 1If you do not have electric starting, just assemble #11 Gusset as per above, but
eliminate reference to #6 Battery Box. On right rear top side of Body, mount second #11
Gusset using same '"'Cap Screw" procedure as in Step #33. NOTE: This "right side" #11
Gusset must be removed and its 7/8" hole slid onto lift handle of #BH-100 Rear Hitch or
ML-40 Lift Mechanism when these attachments are used. After being slid onto its res-
pective "lift handle", the #11 Gusset must be reinstalled on #1AR Body Wall - bolted to
the inside of Wall for #BH-100 Hitch; bolted to outside of #1AR Wall for ML-40 Lift.

35. Assembly for Electric Start and Lights:

NOTE: Before assembly, read these instructions thoroughly as improper assembly may lead
to damage of the electrical system.

A. Mount #6E Switch into 5/8" hole in left rear of #7 Cover. Mount from below Cover
and keep lock washer behind Cover and on top - secure with Nut. (See Wiring Diagram
for proper location of terminals.) Using 1/4-20"x 1/2 Cap Screws, WL Washers and Lock
nuts, install #6AA Solenoid to the lower inside rear wall of #6 Battery Box - keep dim-
pled end upward. (NOTE: Keep heads of Cap Screws inside Box with Cap Screw ends pro-
truding out of Box.)

B. Mount #6F Switch in 3/8" hole in center front of #7 Cover. Mount from below, keep
nuts one on either side of #7 Cover and try to keep threaded portion of Switch from
protruding above nut on top of Cover. (See Wiring Diagram for proper location of
terminals.)

C. Mount #6D Ammeter from top of #7 Cover into 2-1/8 hole in rear left of #7 Cover.
Secure (behind Cover) by slipping the "yoke" assembly over two screw ends protruding
from rear of Ammeter. Screw securely one nut over each screw end. (NOTE: Check that
plastic insulators are properly installed in ''Yoke'" assembly and that the (above) two
nuts touch only these insulators and do not make metal to metal contact with any portion
of the '"Yoke'".)

D. Take end of #6I Wiring Harness extending from bottom of #6 Battery Box and run
loosely along top inside of left #1AL Body Wall keeping harness behind and going past
#1M Baffle to Engine Starting Motor,

E. It is advisable at this time to wrap electrical tape along the complete length of
#6I Wiring Harness to make it neat looking and to give it added abrasion resistance.



F. Take (heavy black) #6S Wire (in #6I Wiring Harness) and connect its 1/4" ID loop to

~1/4-20 terminal on starting motor of engine - Tighten. -Connect 5/16" ID loop end-of #68———

Wire to the (left side) of the 5/16-18 terminal on #6AA Solenoid - Tighten.

G. Connect the two prong Square female plug of #6I Wiring Harness with the mating male
plug found protruding alongside Starter on engine. NOTE: The #6T red wire and the red
wire from the engine should align with each other in the plug. Connect the five prong
black female plug on the other end of #6I Wiring Harness to the five prongs protruding
from the bottom of #6E Switch.

H. Slip the loop of the (red) #6T Wire of #6I Harness over protruding screw on (+)

side of #6D Ammeter. Follow with a 3/16" ID loop from (red) #6M Wire over same ''pro-
truding screw'" above and secure with Lock Washer and Nut provided with Ammeter. Connect
remaining end of (red) #6M Wire to one terminal of #6F Switch. Connect one 3/16" ID loop
end of (black) #60 Wire to (-) "protruding screw" on #6D Ammeter and secure with Lock
Washer and Nut. (NOTE: The (+) and (-) screws are determined by looking at the (+) and
(-) marks on the face of #6D Ammeter and selecting the corresponding screw below.)

I. Slip 5/16 WI Washer onto end of 5/16-18 x 3 Cap Screw and insert into one side of
"looped bracket" on #6V Light, then into 6VA Tube. Insert Cap Screw end of this assembly
into a 5/16 Star Washer and then into the 3/8'" hole on top outside of #18 Bracket.

Secure on other side with 5/16-18 Locknut. (Do this for both lights.) Clean 1/2" in-
sulation from wire coming out bottom of #6V Lights and insert wires into gap between un-
derside of #1G Brace and top of #2 Grill.

J. Connect 3/16" ID loop end of (blue) #6N Wire to remaining terminal of #6F Switch.
Clean 1/2" of insulation from each end of (blue) #6U Wire and from remaining end of (blue)
#6N Wire. Wind together the wire ends of #6V Light (left Light only), the remaining end
of (blue) #6N Wire and one end of (blue) #6U Wire to form a "pigtail'. Slip the 1/2" dia.
Electrical Connector over the above '"pigtail" and screw it on tightly making sure none of
the "pigtail's" wires are exposed. Similarly, connect remaining end of (blue) #6U Wire
to wire from #6V Light on right side and screw on 3/8'" dia. Electrical Connector.

K. Take 5/16 ID loop ends of #6W (green) and #6L (heavy black) wires and slip onto
5/16-18 terminal (right side) of #6AA Solenoid - Tighten. Connect #6X (black) wire from
#6E Switch to "center" (forward) 3/16 terminal of #6AA Solenoid and secure. Insert

1/4-20 x 3/4 Cap Screw into upper 1/4" hole in #6 Box. Take 1/4" ID loop of (heavy black)
#6K Wire and slip onto the 1/4-20 x 3/4 Cap Screw inside box and secure with 1/4-20 Lock
nut. (NOTE: Scrape some paint off around the 1/4" hole in #6 Box so that the 1/4-20 x
3/4 Cap Screw makes "metal to metal" contact with the Battery Box.)

L. Fill #6H Battery with acid per the enclosed instructions. Insert Battery into #6
Battery Box (+ & - terminals on right side of Box) and secure with #9 Strip held to top
of Battery by two 5/16-18 x 7 Carriage bolts which pass through the bottom of Box and are
secured outside and below box with 5/16-18 Wing Nuts.

M. Insert 1/4-20 x 3/4 Cap Screw into 1/4" ID loop of (heavy black) #6L Wire and insert
this into (+) terminal of #6H Battery - secure with 1/4 WI Washer and 1/4-20 Locknut.
Mount plastic Terminal Cover over the (+) terminal of Battery - note how #6L Wire fits
into slot provided for it in the narrow end of Terminal Cover. Insert 1/4-20 x 3/4 Cap
Screw into remaining 1/4" ID loop of #6K Wire and insert Screw into (-) terminal of #6H
Battery - secure with 1/4 WI Washer and 1/4-20 Locknut. (NOTE: For Tractors without
Light Kit, fill 3/8 Hole in #7 Cover with 3/8-16 x 3/4 Cap Screw and Locknut. Also apply
electrical tape to ends of the unused (blue) #6N Wire.)



N. Your wiring is now complete - use this opportunity to completely go over the above
assembly instructions and check for any wiring mistakes. (NOTE: To improperly wire
your Tractor will run the risk of almost immediate 'burnout" of Alternator, Regulator-
Rectifier, etc.) Charge Battery at this time using standard 12 volt Charger. Mount
#8 Front Cover over "front" of #6 Box and secure on each side with two of the sheet
metal screws provided.

0. Carefully bring #7 Cover down onto #6 Box and with two Sheet Metal Screws secure
each side of #7 Cover to sides of #6 Box. (NOTE: To avoid any possible shorting from
wires inadvertently touching each other or the Box, it is advisable to take electrical
tape and cover all exposed terminals on Ammeter and Switches.)

36. Slip four plastic coated #6J Retaining Clips over the #6I Wiring Harness at the
four locations of 5/16-18 Weldnuts welded to underside of Left #1AL Body Wall. Note
that the Clips are installed so that their flat side (slot side) will lie flat against
the underside of the Weldnut, and their '"coated clip'" portion will lie to the right of
the Weldnut. On each of four 5/16-18 x 1 Cap Screws, slip on one 5/16 Lock Washer
followed by three 5/16 WI Washers. From inside Tractor Body, insert each of these Cap
Screw Assemblies into underside of each of the above Retaining Clips and engage threads
of 5/16-18 Weldnuts. Smooth out the #6I Wiring Harness held by these Clips and form a
smooth path from #6 Battery Box to the engine. (Make Radius around corners smooth and
sweeping - do not kink Wiring Harness.) Tighten the (above) four Cap Screws and notice
that you now have the tips of the Cap Screws protruding out the top of #1AL Wall at four
locations. (NOTE: For tractors without electric starting Engines, omit above Step and
insert the following; slip one 5/16 Lock Washer followed by four 5/16 WI Washers over
each end of four 5/16-18 x 1 Cap Screws. Screw these Cap Screws into the "bottom" of
each of the 5/16-18 Weldnuts welded to underside of Left #1AL Body Wall and tighten.
NOTE: Insert left front 5/16-18 x 1 Cap Screw into 5/16 ID loop terminal of #6Z Wire
before inserting into its respective Weldnut - Tighten.

37. Take #45 Gas Line and slip a Pinch Clip over each end and slide up about 1". Slip
one end of the Gas Line over the '"tapered stepped" outlet on "pet cock" on underside of
Gas Tank. Connect the other end of Gas Line to the '"tapered stepped" inlet on right
top side of Engine Carburetor. On both ends, push Gas Line on as far as it goes. With
pliers carefully compress the ends of the Pinch Clips and slide them to approximately
3/8" from each end of Gas Line.

38. Slip the three remaining plastic coated Retaining Clips over the #45 Gas Line at
same intervals as the last three 5/16-18 Weldnuts on underside (rear) of Right #1AR Wall.
Similar to Step #36, assemble 5/16 Lock Washer and three 5/16 WI Washers over each end

of three 5/16-18 x 1 Cap Screws. Insert each in "slot side" of clip and engage underside
of its respective Weldnut. Check that Gas Line follows a smooth path from Gas Tank to
Carburetor and that the Retaining Clips lie flat against the underside of its respective
Weldnut making sure Gas Line is kept to the left of the Cap Screws. Tighten the three
Cap Screws. Insert 5/16-18 x 1 Cap Screw into 5/16 Lock Washer and then into four 5/16
WI Washers; tightly screw this into the remaining (furthest forward) 5/16-18 Weldnut on
underside of #1AR Wall.

39. On #550-K19 Heavy Duty Track Chain, connect lengths together using Connector link
provided and secure with cotters, (Check to make sure that "offset" tabs on each link
are offset to the outside of the Track so that the Track Shoes may bolt flatly against
each link.) Loop above chain around Front and Rear Wheels #25 and #22, With both
Track Chains in place, draw up on the two 3/8-16 x 4~1/2 Cap Screws in #13 Expanders
to tighten the Chains; then lock in place with remaining 3/8 Lock Washer and Nut,



40, Now begin bolting the Track Shoes onto the Drive Chain using the 1/4'" Carriage

_ Bolts, Lock Washers, and nuts provided. NOTE: Shoes must be kept square with an

imaginary line running from the Front Wheel to Rear Wheel; always check this alignment
as you are putting on the Shoes so that the final track will run true. The Lawn Shoes
must be bolted on with the bent ends always pointing to the inside of the Track. The

Dozer Shoes must be bolted on so that the "gripping'" edge of the Shoe is always to the
outside and the "rolled" edge of the Shoe is to the inside and points to the rear when
it is on the ground. (See Drawing).

41, Locate the #46 Steel Seat Pan such that its four 7/16" holes align with the four
3/8" holes in the '"Channel" Bracket on the rear of #4 Cover. (NOTE: You may adjust

Seat Forward or Rearward by utilizing only two 3/8" holes in both cases mount with

3/8-16 x 1 Carriage Bolts, secure below 'Channel' bracket with 3/8-16 Nuts and Lock
Washers.) On optional foam cushion models, work the cushion for the Seat over its Seat
Pan making sure the extra pieces of fabric at Cushion's corners are kept over the 'sharp"
corners of steel Seat Pan. Draw up ends of Seat's drawstring and tie.

42. Locate #24L and 24R Left and Right Mud Fenders under their respective #10L and 10R
Left and Right Footwells. Line up the slots in Fenders with their mating 5/16" holes
in Footwells. Slip 5/16 WI Washer over the end of eight 5/16-18 x 3/4 Cap Screws and
insert (from below Fender) into the slots of Fenders and engage their respective 5/16"
hole in Footwells above. Secure above with 5/16 WI Washer and Locknut. (NOTE: '"Rear=-
most' Cap Screw in #24L Fender goes not only through the Fender slot and Footwell hole,
but also through the slot in the #6C Brace holding #6 Battery Box above - similarly
secure above with 5/16 WI Washer and 5/16-18 Locknut.)

43, Insert #47B Tube of #47 Brake Assembly into #4C Clip welded to the underside of

#4A Cover and insert #48 Pin and secure with 5/8 Snap Ring. (NOTE: #47D Strip must

be facing underside of #4A Cover). Insert 3/8-16 x 2-1/2 Carriage Bolt into 3/8" sq.
hole in underside of #47C Bar and insert into #50 Spring. Insert Carriage Bolt Assembly
into underside of forward 3/8 hole of #4A Cover and secure above with 3/8-16 Wing Nut.

44, TMPORTANT: On Models MD1200, 1612 and 1600 - attach Black Edging to the exposed
edge of #3B Screen on #3 Hood cover as follows:

A. Cut Edging into two lengths - each 13%" long.

B. Starting with the left rear "exposed edge" of 3B Screen, press the open "V'" shaped
part of one end of a cut length of edging onto the "exposed edge'" of the Screen. Con-
tinue to press on edging as you work your way to the right hand side of the "exposed
edge" of #3B Screen. NOTE: Be sure that the Black Edging is firmly attached to the
exposed edge of #3B Screen to prevent the edging from falling off during operation of
the Dozer.

C. Do the same to the "forward exposed edge" of #3B Screen.

Final Check of Assembly:

At this point, you must now go completely over the above assembly steps to make sure
that you have neither omitted parts, nor installed any parts incorrectly. With spark
plug on Engine completely removed from Engine and ignition.wire, you may now test your
complete Tractor drive train.

A. The first step is to check that when #1K "auxiliary clutch" Handle is pulled forward
and engaged in front of #1R Clip that it is sufficient to release tension on #33 Drive
Belt so that the #32 Engine Pulley may rotate freely within the #33 Belt thereby causing
absolutely no movement of #33 Drive Belt.



The degree of tension in #33 Belt is determined by the location of #27 Idler Pulley
in 3/8" wide slot of #1H Segment. Sliding the Idler Pulley forward will decrease tension;
sliding it rearward will increase tension. When you have arrived at the position which
properly releases #33 Belt, you may then tighten the 3/8-16 x 1-3/4 Cap Screw holding #27
Pulley. (NOTE: When tightening this Cap Screw, hold #23 Handle to resist rotation and
check that when Cap Screw is '"tight" the #23 Handle is parallel to bottom of Tractor.

In addition, we recommend that the "tension' on #33 Drive Belt be kept somewhat '"loose"
initially as the Belt being new and not broken in, may be "sticky" and not willing to re-
lease its "wrap" on #32 Engine Pulley quite as quickly as it will later. NOTE: After
a few hours of use, you will notice the #33 Belt getting somewhat shiny and "broken-in";
at that time, you may reset the tension of #27 Idler Pulley to a finer degree and elimi-
nate any chance of the #33 Belt inadvertently jumping off its pulleys.

B. With #1K "Auxiliary Clutch" Handle released from its position in front of #1R Clip,
it will (under #41 Spring's tension) go rearward and thereby tighten #27 Idler Pulley
within #33 Drive Belt. With #33 Belt under tension, rotate the two #17 Belt Guides rear-
ward such that they are approximately 1/8" away from outside (or backside) of #33 Belt.
Tighten the two Cap Screws to hold the #17 Guides in this position. Similarly with #33
Belt under tension, align #32 Engine Pulley with #30 and 27 Pulleys; then tighten all

set screws.

Rotating the Crankshaft of Engine should now operate the #33 Main Drive Belt and cause
the top #21 Power Shaft to rotate clockwise (as viewed from right side of Body) and both
#15R and 15L Control Handles pushed forward, you should now have both left and Right
Tracks going forward. Also, conversely, when you pull back on both #15R and 15L Handles,
the Tracks should go rearward.

C. Following Manufacturer's instruction booklet, fill Engine with proper grade of oil
and Gas Tank with proper gasoline. Check that you have greased the "Zerk" fittings on
both #10 Bearings, #22 Rear Drive Wheels, and #25 Front Idler Wheels. Replace Engine's
Spark Plug and ignition wire. Mount #4 Rear Cover over the rear set of four 5/16-18
"studs" sticking out of the top of #1AL and 1AR Body Walls. In a similar manner, mount
the #3 Hood (square '"cut-out" around #15 Handles) over its set of four forward 5/16-18
"studs'". Secure Rear Cover and forward Hood with 5/16-18 "wide-flange" Wing Nuts -
hand tighten. S1lip #35 Handgrips over end of each #15 Control Handle.

Operation:

A. Operator should now mount the Tractor and assume a comfortable sitting position.
At this time, he should familiarize himself with the controls: #42 Throttle Control,
#43 Choke Control, #1K "Auxiliary Clutch' Handle, #1R Clip and #15R and 15L Clutch
Control Handles. (On electric start models, note the #6D Ammeter, #6E Ignition Switch
(Stop, Run and Start positions) and #6F Light Switch.)

B. Before starting, move Tractor away from people and immediate obstructions. Move #1K
"Auxiliary Clutch" Handle forward and behind #1R Clip to release the #27 Idler Pulley's
pressure on #33 Main Drive Belt. Pull up all the way on #42 Throttle Control. You must
in addition, pull up on #43 Choke Control for starting when cold.

C. To start 7 hp recoil start Engine: Turn #51 Ignition Switch to "on" position, grasp
"pull handle" firmly in right hand and pull up to start Engine. On 12 hp insert "key"
in #6E Ignition Switch and turn clockwise to start Englne; when Engine starts, release
Key (similar to starting a car,) With Engine running, set the respective Throttle and
Choke controls for smooth Engine operation at the particular temperature you are working
at.



You may "'lock" both Throttle and Choke Controls (in the position you have selected) by
~ rotating the Handles 1/4 turn clockwise. They are '"unlocked" by a 1/4 turn counter-
clockwise. NOTE: DO NOT "over-tighten'" or "over-loosen" these Controls - a 1/4 turn
in either direction is sufficient.

D. With Engine running, keep your right hand on the #15L and #15R Control Handles and
hold them in the center or neutral position. Simultaneously, with left hand, release
#1K "Auxiliary Clutch" Handle from its position in front of (and retained by) #1lR Clip
and in the direction of the Crankshaft's rotation, while simultaneously the lower #21
Power Shaft should rotate in the reverse direction.

While rotating the Crankshaft clockwise (as viewed from right side of Tractor) push
forward on the Left #15L Control Handle and notice how its "outside" #28 Idler Wheel will
engage and tighten the #34 Belt wrapped around the #29 Drive Pulley (on outside of left
#20 Shaft) and around the #31 Pulley (on left, next to #30 Pulley) on Upper #21 Power
Shaft. This action will cause the #29 Pulley to rotate clockwise and subsequently
(through the #20 Sprocket and Shaft and the #38 Roller Chain driving the #22 Rear Drive
Wheel) cause the Left Track to go forward.

Pulling rearward on the (above) #15L Handle will release the above's #28 Idlers' ten-
sion on the first #34 Belt and will then begin to apply tension with the second #28 Idler
Wheel onto the second #34 Belt wrapped around the second #29 Pulley (on inside of left
#20 Shaft) and its mating #31 Pulley (on left next to #30 Pulley) on Lower #21 Power
Shaft. This rearward position- of the #15L Handle will cause Track to reverse direction.
(Check #15R Control Handle for the same response as above.)

Now, with Engine still rotating, allow it to slowly move rearward (under #41 Spring
tension) and set the transmission (upper and lower #21 Power Shafts) in motion. Now,
firmly holding a Control Handle (#15R and #15L) in each hand, you can move the Tractor
forward by pushing forward on both #15 Handles; move rearward by pulling back on both
#15 Handles. Make a right turn by pushing forward on the #15L Control Handle while
simultaneously pulling rearward on the Right #15R Control Handle. (Left turns are accom-
plished by reversing above procedure.)

The Parking Brake is operated by rotating "clockwise'" the Wing Nut mounted on top
front center of #4A Cover. By tightening this nut, you will draw the #47A Shaft against
the back side of all four #34 Clutch Belts - this will "lock-up" the #29 Pulleys and pro-
vide a very positive parking brake action. To release the brake, just rotate the Wing
Nut "counterclockwise'" (only a few turns) until the #47A Shaft rises approximately 1/8"
above the #34 Belts - at this setting, take a center punch and up-set the thread directly
above the Wing Nut; this will keep the Wing Nut from ever coming off the 3/8-16 x 2-1/2
Carriage Bolt.

NOTE:

For maximum safety both Control Handles must be held by the operator either by a
single hand or with both hands while the transmission system is in motion. Therefore,
with the transmission in motion, the Control Handles should never be left unattended or
the natural action of the transmission will cause them to occasionally bounce back and
forth, If this condition takes place, it can be quickly stopped by disengaging the
transmission system with the Auxiliary Clutch Handle and then re-starting. If this con-
dition persists, repeat Step #24 in Assembly Instructions and move the respective #28
Idler assemblies forward in their respective slots to relieve this incorrectly adjusted
pressure on the #34 Belts. (NOTE: As you gain skill in the driving of your tractor,
and as your #34 Belts become shiny and broken in, you may want to move the #28 Idler
assemblies rearward for a quicker responding Tractor.)



Maintenance:

The following items should be checked each time you start your tractor.

1. Gas and 0il should be full and clean - check for any leakages.

2. Grease all Zerk fittings in #10 Bearings, #22 Rear Drive Wheels, and #25 Front
Idler Wheels. (When using Tractor in unusually dusty or "gritty" conditions, always

repeat greasing every three hours.)

3. Check #33 Main Drive Belt and #34 Clutch Belts for undue wear or fraying - a sign
of possible misaligned or improperly adjusted Pulleys or allied components.

4. Check that Wing Nuts on #4 Rear Cover and #3 Hood are tight.

5. Check Track Tension: Tracks should be allowed to be as loose as working conditions
permit. Tighten if "Track-jumping" is a problem or if operating in loose gravel or snow.

6. Check Battery water level every three months.

7. Check that #42 Throttle and #43 Choke controls are able to be operated freely with-
out sever binding.

8. Give a "once over" to the complete Tractor looking for loose or misadjusted parts.
Vibration or rattling is always a sign of trouble; hence if these conditions appear,
stop the Tractor immediately and find out and correct the problem before any further
operation of Tractor.

Belt Changing:

By removing the four 1/4-20 Locknuts holding the two #26 Bearings against the
"outside" of #1AR Body Wall (and loosening the set screws in the two remaining #26
Bearings), you will be able to slide both the Upper and Lower #21 Power Shafts to the
right which will allow room at the left to slip all Belts on and off.

TRACK  CHAIN

FRONT
OF

JRACTOL
Csss

IRACK SHOES

Drawing for Step 40



3
<
<
3

MDIEOT, MDIEOC, MDIE/E & MDTEOC |




009/ ¥ &/ TW

NOLLG /000 Nivall /07




GRS
TERNVK.

8B

0
3

23 vd (3

l4

ASL A

\A’e’ TRINVNG

en\ e

W wesns AN
HRNESS

20 \E}f

7

ZA
PN AES

[ ]
A2 ERGAL Y
" LEMALE
274
TR LINE

/-‘ms,e

o

ze

70LP LrEw

-
veneR”

WHEMs  HAENVESS (61)

CETINIMNG /P GT)

o€

° &
2 W MIARE (MD1207)
V4

£50
Ve ?
<9
/ 7~

SECTION WEW 49" THEOUGY

CENTEL O 7270

Z \ u% w~
/G ATUEFEL £ (MD/207)

MDI207, MD/20O, MDE1E & MD/60O




/4

/5L

LLWE 7TRAN 1MOO/FICATION

MD/EI2 & MO/600

CosOW P Zi3van ‘oz 2020
ATINWISSY  GaVONILS

Q







S / -
N
S
RY y
55/ .
3§ NN
g WNIX :
] 38 .a
O M Q 2
W N
e ;
- ( Mw, m
ff\“ WM WU N
Iy N
%
£ |
}
N
y \ mw ,
&
NG \ / ,,
N R |
A y -
7 3
= ¢
[N
[N
[N
5 . N
() /) ) %
? N m
WLM R
\ 4 NE) N
MM \\ J Ww ’ M
/ Mw
.




1

(™0) LOZIW
TN 7OXNCD 22O,

M oM
ey 7

IM7y TR 7

FoIM  TRUNCD T TLLL L

THETD o NFPHOT:

/

L 77 F2UCHUL

LLECTRIC _ Crecu/l
10 1207

f FINEZ7D T

—

GAS </INVE
OV 2P
M)

CONTZL Wres

CHE_ CONVTRL

I

478

JASKING  BEALE. ASSENTEL Y.




270570 206 dod oz

Fo7E 79

X0 7F AN

AU

= (A |~

42 ¥ 62 T2 N2, <Py
O A7 T SSENR DNVISIH T sz

77 179

A9

MO77220 F'9
Oz L9
YXTT AN SO

grUS 6
AU /72

MO772U TS

NPT N7







B

O
et

7}1




-




-

il P2 |77

2
GO V7S 7 DIz elE| -7
/

TS 7 -00Z/ apy P Z |

W\Q m,N\.!l (=< > L P LA ..Mw\@

57"
=z T 2 - 7= y 4
N = = Fo——]

A . | i :
j EN . L “ Wi 74 p—— ERY I
F |*.|M m o [ (Bigy %ﬁ%\\.ﬁg
. A _ / 2o AR NMOULEDOD
74
(24

Z=
g
N\t
@ £E-

b
||P@(||§\ | ~wE =& w _hall\M\k
N\ | / it~ 2 |
(2277207 7 Jg o ] %mv -
rmt J

9_9

X

3| A N »
, /

/ Q WA il

A Sz U oy
9 A7 ~NOUL2TS, &N\%

LSG 274 \\Q

Oy 17,728 - 22 : &\ X
il L kaib\%;\\ NOLL27S ¢ _ 217 vh S ~ ON
7 Q&Q Uo7 | e :
S—
e )&L o~ f (€ T
%. _ 4 o £ N0 ~|_ o
bL NV T S/~
T 4 97 A&r ‘ & ?_ﬂ_ o m%\\\ ozZIM Y~ 2 Q/MM,/
— L L.Ze] — § =,
m - = q_. K7 VNQ\ W . _H.Nﬂ'h,N\ Jr m@




@— avz N

&

Tl
u

LATTH AT D

P

T3]

MDIZ00- £ LEACE

C. FSTFOCK/ COEr

e T

e “":5/‘97/ e |
TacE =

N

QFET NIRENIL

B

-y

-~

Yo

I—

v

b

|

|

Cecar denwn W TD cxoeen AlE

Ce T\ MP/Z00-/0 BEACE

T

C gf?{/f X coer

AT e col

o 27 headad
e

T

WP r—

Y e

4

3
}
;m

Qs

- fhaw @
& o

A

B THO COCAELES

/_/Z

7&

1

7

o

—Ree ]

(f ——

e g

»J

g 'w k‘{“ (a/“j/ﬂf} WPVMI IV F77T) /j
"
% 4 Y ¢ N J More: roue  ecounero
I \! A A——
< l‘——-4—-4~—sg————!
e 1= VLIEO00 - /£ MNT ST e T WME00 /- ALATE
A STRUCK CO~ ; C F STRUCK COZ,
“-@ WZYry) -5 ;_‘_W AT wrrt—
e pege
g Vi r
| —
| Pouw ﬁ;ﬁ
| ~N i
| ——ip e ]
| *’ll Wty e
| | aa
-z~
L 1 ZE L
il B
L
¥
-
—l T e T /700016 _ A4/ ST e T | MELO0-1H G
C A STRUC K CO& ; CFS]?@UC/ COE”Z
e e
——— peyemarm




1l ”

-
a
N7 - ruxe 2 ‘
T T VWO/200- 1] B4R e MDIZ00-17 BaACE.
C FSTPUFK coer : C-/_ST/?(/C( Qe 74
""ﬁ/ T G wes ] 7724 " o o
il "";5/9 V74 hakaiad : :'_'_ o -3'/ g |
fya—
RAONUS THIS EMD
Faent cwus m7r on corree an)
A‘ K—éx«r CHAMFER R
! \ 5%
e } _ —S—e J%
| 1 - 7 A
i _
6;:_/1.%
Em -
e L MDIZ00-K FANEE. e [ MOL200-/, 00
: C. FJT/PUC/( COkP : C/"\STPUC/( COKP~
: :‘ﬁ :‘_q et : -:-i%;— Prate7 =
T L
e 4
]
/ )
i)
, 27
/ / x
& N\ !
g Vs
/(ﬁ’
./ J
/ 45~ e——5f —— ANore: rwo e o
ERONS CONERS .
T e T VWMDIZ00-/M BAfF2E T e T VDIZO0 -1V STIIP .
; CL STRUCK CO&R : FSZ??(/CK Coar |
: e A : e

K ve stannmsinn




I 293 - | o

: e A

A a——— A
L

\ | weeo etrr G5 Eo
\-ﬁmm /i up 90~ LEFT -| T 4

LomW SO #raHT +./1’ K" @
[ s o

A
&l LDOWHN ~LEFT
“P- RISHT

-BEAR CORNER

e\

,/5'/ \4&_>
Abre: 1 Aooe pewy s o Lerr FooTHEL
2. Xor 8x36) AAUIES O LFT

RAOTWELL OMLY:
B 12 N LS ARRONINIATE ~ RDIUST
7O KEEP FOOTWELL /F ABOHE
Lo EDSE O MARD-7 BAOK

(E=san oo foormiLe
v ne [S1E0H CF STRUCK CORP

-y l:v?m: ‘ 4. CRS.

S ——Jh

Nbree 7o aanecn

:

o T Y2O0-1P _ALATE

C A STRUCK COCP

g el |
R

e
.

::-5 97| ™

T

. rrom—sare

ig-ﬁ et & 72

\|
AN N
YN A {
163 W
]
N
L wemy 7 —
5 % oY

Nore: Two ecou/eco

T T MO/IECO-I__ALATE

: C £ STRUCK COE2
: == N W "3

5 |

3

Zh

? r,_

REVISiOHS

AMOEOO-18_CL/IP

C.ASTRUCKA CORP

LT A - S— T =

) L3 SRR WO
S
v-# e “

r—

DVA.
« ES
T
0 __ 1 \vi
FammmT e e ———
’;1 _{ i ¢ ) |
i& & | | cur-aur. | N
5NN ‘
[ 1)) L | ‘
] !
Low 2 | _t ] l
32 ‘ e — — —_———— —— —
|~ “ UL N RO
» 4L
1 /ol
Nore : F cap sceaw musr ewrse N GOTYST Al LO007I0NS
HRES ATER [DGIMG. SRS MDIZ00-/S  CL/IP ] RO~ SecE ST e | MLO0-2H GK/LL
|| wtzee] ~ o s7opck CO : C.FSTRUCK COP
: = b T = - W
e 771 .
@ &




T . -
R g 9
SPOTHELD SCREN WA
DRNNDS LOVS  WH V2 MOTH |
N MF O EXCTED Baoy
&%W - mHT
& Py
© v L 3 OOWN /4*
{ N
\IN ~—F—t o
~ s ~] N
i 7z Z-~
4 £
2 o
- z/F—F d
[ [ = V70/200-28 SCEEN L commnsans e o LT /MMO/200-34 AOO0 ]
: C £ STRUCK COP. e e > EPEPEIC £ STRUCK QO]
m‘&l— = :':‘-’-.M ’ . ""'"@ " Zan. e
: = L | 4 s ""-5 /97|
@ e & —
T _ -
_EM Lawa +
()
ORAEE FOURBED)
[ I(oomvu)’l‘ @ r/.
LT £ W l
"y 1 L_ _I fax
et
+ %]
1 —(i): '(96’[%
[T ’% /724 |
ST [ MDI200- 58 SCREEH. ST T WMAO0 -4 COLER
FSTRUCK CORE T Somensore e amil ESEISEIC £ STRUCK COER
:31‘%‘ ] elas S MOLZ0O-19 Wil : e . TR
@ -
57 F—
25 mp_%)j} q)— Yg au 2
| 4 , X TSI ]
. " 2
T o 1l
L
% N 8 % 3’4 | ‘
\ il 4 1 D) / ___I
ﬁ} FH e | z ez iz

A
)
N—7— g

T e |5 | MDI200~ 98 BEACKE T A MDIZ00-4C /P .

; L STRUCK COE72 | ; C. FST:?UCK COER.

s = G [ 7 B 2 : ::::\ﬁb’- a7 25 |
RY v s D,




S—
«

e

I

T T WIZ00-54  BRACKT |

1

C FST/?UCK CO;?P

= >

uné/g [
T

o

E oo 47y

L.

Nb7Es RN AOND) M7 <77 VO BEWE

REVisiONS

[ YWII200-58 GUSSET

C. FST/QZ/CA/ CO¥~

—ew | " AGas s

—c
e e =DCR 2

W~ i 1o
i l*_f—:l“zﬁ
“hy o @ \"I)N
~f—— oy A —
@
| \3/ o ‘ 50/4/‘/; 1%
Q&) a
‘jg | |& .| | ®z40/4—/ (%h
I\ gl i §1 k) /—m FITE CRERIGE BaT @)
l ’ ) j} L
|—~zg7+¢/5—~| i =t - Ry
SE e o — il
—— o h
ezt~ } g ‘§w
42 b2 —~
T o | WO/E00-64  SIPE T | | MLLOO-68__ ENVD
A S STRUCK CORP ) i Cf:\ST,?UCK coer!
- _Mﬁmﬁ.’% B "“"/“'a"yaes i : i i 4 1-77 5/9 Z “m
Py - e—
B z/“-_ ;go/ﬂe/\ .
[ | AL "
. . N
Ql §' 3‘
W % §| % 2501
0 . ‘ 67 N \‘{;lg
(e | W
IO | ) K
7
) W
J— \ | W Oly
-y e Lz B
v waion smermses oo %0 vesners |l | ANZO0-6C_BACE] = DE00-7 COPE®
: /_577?(/0( COKZ C f STRUCK CO7
e e e
fe— Ppe—



< Bawa i
Loy s0° % '()lm
o2
R —# ——ad
o i
¢ BN
~ 1 T
e i
0 7 3R Cnaames Jot7
— BT T ____“J_ — 7
?-}Q Yiny
_ | I I
© 008 COVER | 2000 ST
i E e e F\STPUCK COer : CF\SWUC/( CO~R
= T T T S
t-77 “‘m"ss -2o-2| ™ 7 ::&xzm PR
e

:gmrs) —/

Nore: rFour REQUIRED

T [ \MO/2O0-/04  AZA7E

:ae/zc & 7AP FOL ZEEK L177IVG

I N

=

y

g

/

oene & ZEIM
K EMO FO;

_‘—-Z‘?

Nore: Two eaureco

soox L0 #/ 541_{4//11/6

AEVISIONS

T =T T MDIZ00-108 _TUEE
e Te HREC [ STRUCK CO2 ' C £ STRUCK CO
: — | T I i
ikl N okl TETE
I WD~ e
cf
47 714
@ ]
%m;t l
| 7 ]
C N e

HEVISIONS

WDIZO0-/0C UL

o] e T S we | o | LSOO/ Gl ST
; C. /:\57',@1/6')@ (0824 ; A STRIUK COE2
: [ : e g

N o—
W

Bk 7P @ i
57474 j

=

o7& 4 THO CENEED
@MUY AT Y0 s REVERC
FOENYNG

—z=

et
ARVISIONS
LU

P o monestn .




;/;2 =056 =
V”;ﬂ ‘
el Sy @

Z Hoent-2nres
R

NOTE:r FHo CBX/IEED

REvisiors

MPIZ0- 12 AME

v | wv

C.ASTRUCK COLr

e

AT

L

%
=

Nbre: esmrmces  mprzoo-134

/
= (274

[ Ruvisions
oare

— MO0~ 378 AL A7E

C F S7TLUCK coer

= Rem—— S ———
& @
‘-5/.52 SOME A4S BOOY VN 5@? _T;_i/dg‘.—]/é—
L — 93 85 -fon. @ “WIM)_ % é ] §
¥ Zon. s coanes 1
N 70 F17 PMO1200 - 134 67 P J
g FxFlons stor @ - i
S < [©)
NMres: 7wo ecqneo s X" CHAIER
T e T MDVZ00-138  EFANILR T MV OO-H APC7
JezBenis FSTRUCK COGP 2 CA STRUCK CORZ
wa §dm | 2 o 2| ]~V ] = N se_ces =7 i o s
: = sz~ | | 1= HonateZ)
[ —— . s
Nore: ¢ Fsrreyck coep 70
FURNISH  MATERIAL
35 XA CHAMFER
______________________ _s,
Ny
_______________________ B
7R
~ 78 . © A\DT"?
J
[ jJ_l
- p
Nore: rwo  ecouleco
Nore: rnwo ecouveco
T e T | MDIZ00-/5A4  TUBL T o T | ANO0 (58 AANLE”
C. A STRUCK COP C A STRUCK COP
2 Bt 20 "ﬁ"’ i e
...... FRAL M CZE77
& — &




& seor _' ou. Zon.
|
— b
| 5 |
@ -7 24
= L 1
57__1 =
! Ab7E: T ecquieen
e TADIZ00-7C LEVER A MDIZ00-750 A2/
b2 C £ STRUCK Coe? ' C £ STRUCK COBP
e e g e Sa LA e
| . 772
| —— oy
@)
3
0 & =
0 Y E——
74
/6
©

3R
76
0
_\k% 0,
e cove  ceauED T T /NP6 SLUE Mrs: 7o erauneco b\ MDV200-/7  GLIDE
s 2 e S STRINK CORP | : C FSTRUCK Cakr
[ — - & —
&%
= = : ’
| S |
Ny / / '
g A - @ < oy
'“‘*\/ A Py 5 - | !
L € ! N
-2 onr3) e Do
\' . /520/4 G)_ J
Nore: 7m0 aeoecn { 11
T e T | V20018 BEACKET | T e T | MOSEOO-19 QAN
; A STRLCK COP - CA STRLCK COE
: MZW "J AL : ":’f*? ':1, ]

WD, emamtin

gt



WTE . THO  RERICED

& ToorN "o

- N ST
7B REVIL Y ~ BEEW MO +5° 016 2888 1 (Wez0) i
, B2/ £.003 ——
S 1N
Y =~ T ©)
'\;\0 T\ t | \ — Z
"/g"& \—aiae/a & crask. ~é~ dJ
al
~7
73 '

8 7v07# "0
OV ST
wez0)

ad6 3883~

.82/ £.005——
— 1

§I; 7;?\_— - I 9'%“

7B KEVIAY - BEERK MO X5°

=z 7
"QF‘ — Lol § crvsk “ﬁ“ =
__,"bé‘
-3
=4

/léft’: TWo @ EEQuieco

T T A P00- 204 SHAFT T 1/ MD/IE00-08 5#,4/' 7
. L STRUCK COP ; CrS 7/;@“(/6‘% _ACO/P.P
T o :ax’/w i ikl 7771 i =
o [
DOLE LEAN EMRS FOL 10O x Z0 1 BUSHING
Brevmyy e cencry
/ 28 700 /~ 2 waLe S
%]sr — e A | BeEAK / )
!n'NI}EI—— —J \ [——HL_.___‘__—vT————— 57
-2 J N | | hr“
[ e y Zé; | \h t : ANY
4 Lo _\ l
\a?/u Fid

Nore: 7wo eaxveco

Ce T WWHPIZ00-Z1  SHAFT

T-15]

C. FSTEUC/(/ coer

Uy

~
&
QUL ONLY BEXOCE WELOING

/
L_crmck s TOO7H SPROCKET ANO
ADNSST OIM. FOR LIGAHT ACESS <77

T o [ YD/IE00-E2A4 7UEE
; CF&TA’Z/CK CoOR~P

Nore: wo eonecd

a7 - = ~5 2 aac
— “"a [ ] 7/ oide]
e :
L—
P4 NIEET SESANVT & WeL O (3)
6 v # —~ .
~4—~ 4wk N e NN
T T .

| —o 4 )™

7
N [ 1T nje
W Ny
‘ { {
| =
! palats O CES ~MOK200-238

Nore: eavUS ENOS

\ﬁaa Weto3 -6

LOCEMYT,

Nore ¢ BErERsE BENOS O FBENT EUSHT FENOEL,

Con [ | OI200- 23 AANUL

C. /‘—'57»?(/0( CoO¥”

o 'vw_.

oy

T

" 8-2/-7/
e

T

Lo

o

ST o [ IO [ENOER
- C L STEUCK cres

=2 a7
- ez

@ ress-en



DL E LM NES R /80 3 S0 %7 BUSHNG
zwxzz
e
I S5 i ief"/" OGS —:; -2 /d/’
1 2 N e — — 1
N 4 s \ ) Y
i l ) T‘Q
\ I
34 | w = ——
! 7 2 ! L
3
! 2
No7E: Two .eLaeEDd
T e T | MO/ 200 - 248 BRACE | T VD /200-254 748
- C A 571@4/6( oz Abrs: o egovnecs CFSTRUCK Coer
i N b7 2 e s
s .,,./-/ Z N ™ 72777 e
@ --------
65
i
§
f
\ 62 SQUALER) HUES
7 Sawues
2
R 24 N2
25
e - REVISIONS /630, EVISIoNe
pi‘r;—_ éﬁ(%gsﬂéfegjg%@ T [ | MOPO0-36 SHE 66:5"";:50' b T VD200 - 37 SAHOL
: C £ STRUCKE COCR e : .~ 570(/6( COE~P
| =
v
04 75 Feorfw s
T e T WID200- 74 SHAFT T e TV MO/200- 778 7URE
; C ~ STRUCK CO&7 : C /‘F"_ -57??(/6)( COZ
e e 1 e e
D o I rp—




/3

=/

N

|
1

70 A1 16 %3 Cmeenase o

T o || MO/C00-47C 54K

C A 57?91/6( COPP

=721

—7/6/72

I+ Vaxcws

-7

— L,

REVISIONS

T o || OIE00-F70  STEYP .

C /C- «STFZ/CZ/ COE~,
e

PLUG WELD 2T WASHER

~ar

FOE TSP MG

~

A

»

5

r—ﬁ**—d{g—

]
/ _ wer
N
‘\T*
g
N
~ ] l

T IMO600-/18 WALl

C. /_ST/QUCK CO~r

...§|

-
e

e

ToReE

Bon (Z)-/
Mo |V HOIE00- 78 A/ D 600- 14 BArFLE
C A STRUCK COLR CFSTFUCK"SOEP
:z:./. = .:}/6/72 il /9/5 ces n:;-z"d "‘./zzp S m..“{faﬂ
S
i o = | |
|
o g’l N °
gi i

|

———— |

e T MD600 - BAFFLL

CFSTRUCK CORR
L [ S

SaRwine WO

TE]

2273
e

Ve




R4

r“—/l 7702/ A LTWHAS @707 —-u—'

e
2.

——fr———ij-
|
|
|

[l N
¢ L2}

Nore:  esvsess covour

M

LELOv fOE  L/eHT 75£)

CLLTCTH,

/5 Liss =4

ASS

NN LAVOUT FOR LEFT (X5L) CLLTCH
T A
o
T T /M D /600-34  SCRLEN, T e CLUTCH WELOMENTS |
D C FSTRUYCK CORR : C /A STRUICE COER
: e 2 A T : o e
@) e - @D 1row—enin -
2z roontt #55 A S TOTTH #90 LOLLEL
ACLICULTY R n N ALTE TIE
v <'4srm9;\ I / SAROCKET”
SECOCKE
2
=3
o ——
7’ 224X
Ny seowr exse wheet
W2 SAME RS AT ZERK
BT WrROLT P00 27
u
!gzg
e -,‘.5’2%’3/”-;32’ N R Vv
o] g
TN ) o RS
] Za0r WADENES R UG == — e W)
: C A STRLCK CO”? ° i — : CASTRUCK CORP
: e L Gp noies sy kv > : T
[y — pyr—

CENTER GLALD fo&
E0A58 CHIN CLEAL-
SNCE, THEN, LOCATE &
el /) jZ HOLES.

YN G
Asse/16Lr

[ Rkvisions.
oas | wv

GRAWN &Y )

HATRRIAL

AT L0

T

TRRCHS L

SRAWING HG

@ oo




